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CERTIFIED

ODEL TE- 88NR

(PATENTED)

PIHSIANG MACHINERY MFG. CO., LTD.

NO.108, HSIN-HE ROAD, HSIN-FENG HSIANG 304
HSINCHU COUNTY, TAIWAN



(MODEL)

ITEM PART NO. DESCRIPTION SPECIFICATION REMARK
1 NZ04-0T888NR-22 |Invalid power chair TE-888NR,RED, T-Bar TE-888NR( ) (RED)/NZ04
2 NZ04-0T888NR-42 |Invalid power chair TE-888NR,BLUE,T-Bar TE-888NR( ) (BLUE)/NZ0O4
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FIG.1



FIG. &

Index NO. Part NO Qty. Description Specification Remark
o [ S —— Front chaaais assembly
1-1 102101-80102-A2 1 Front chassis assembly 888ND#1 /888ND#1(A2)
..... * oo
1-2 5001-08035-210 2 Hex head screw M8* P1.25* 35L ,Multicolored Galvanized /IM8*P1.25*35L ( )
1-3 5011-08013-200 2 Nut M8* P1.25* 13,Multicol ored Galvanized IM8*P1.25%13 ( )
1-4 5022-08013-210 2 Spring washer 8*13,Multicolored Galvanized / 813( )
..... * oo
1-5 101801-88100 1 |Front axle assembly 888 /888( )
1-6 5021-12021-210 4 Washer 12*21*0.5t,Multicolored Galvanized [ 12*21*0.5t ( )
1-7 5014-12019-210 1 Self-lock nut M12*P1.25*19,Multicolored Galvanized IM12*P1.25*19 ( )
1-8 5023-03018-110 1 Split pin M2*18L,PI03018B,Zinc Galvanized /M2*18L (P103018B)
..... * oo
1-9 202901-88100 1 Front bumper Round /
1-10 [102906-88100 1 Front cover support bracket assembly ~ |888,A194-1 ( )/888 (A194-1)
1-11 |4001194-01 1 Front cover support plate A194-1 /A194-1
1-12 209934-88100 1 U shape strap 5.5#8.5mm /5.5%8.5mm
1-13 5001-08020-210 2 Hex head screw M8* P1.25* 20L ,Multicolored Galvanized /IM8*P1.25* 20L ( )
1-14 5021-08022-210 2 Washer 8* 22* 2t Multicolored Galvanized [ 8*22%2t ( )
1-15 [5012-08013-200 2 Nylon Lock Nut M8*P1.25% 13 7.8t,Multicol ored Galvanized IM8*P1.25*13 7.8t( )
..... * oo
1-16 5001-06030-210 2 Hex head screw M6* P1.0* 30L,Multicolored Galvanized /M6*P1.0*30L ( )
1-17 5011-06010-200 4 Nut M6* P1.0* 10* 5L ,Multicol ored Galvanized /IM6*P1.0*10 *5L ( )
1-18 5021-06018-210 4 Washer 6* 18* 1t,Multicol ored Galvanized [ 6*18*1t ( )
1-19 [5022-06010-210 2 Spring washer 6* 10,Multicolored Galvanized / 6*10( )




FIG. & UNIT PER
INDEX NO. PART NO. ASSY. Description Specification Remark

..... * oo

1-20 [5022-08013-210 2 Spring washer 8*13,Multicolored Galvanized / 813( )

1-21 5011-08013-200 2 Nut M8* P1.25* 13,Multicol ored Galvanized IM8*P1.25%13 ( )

1-22 5001-08030-210 2 Hex head screw M8* P1.25* 30L ,Multicolored Galvanized /IM8*P1.25*30L ( )
..... * oo

1-23 505201-01200-50 1 cableTie Cv-120B /CV-120B

1-24  [202922-00102 1 Connecting pin 7.85,With two loops ( 16.5L)/ 7.85( )

1-A | REF(1) |Chain
..... * oo

1-25 |5008-08016-210-A2 1 Tighten Knob M8*P1.25* 171 ,Multicol ored Galvanized, A2 IM8* P1.25*17L : (A

1-26  |301174-07-A2 1 |Warning sticker N74-7-A2 IN74-7-A2
..... * oo

1-27 202922-88205 1 Connecting pin 787N /787N

1-28 301123-26-A2 1 Warning sticker N23-26-A2 IN23-26- A2

2)
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FIG. &

Index NO. Part NO Qty. Description Specification Remark

2 | Rear chassis assembly

2-1 102201-88200 1 Rear chassis assembly 888NB /888NB
..... L

2-2 209928-88100 2 anti-tip wheel 3 /3"

2-3 4001305-00 2 Washer A305, 17.5%30*2.6t /A305( 17.5*30*2.6t)

2-4 5023-03025-210 2 Split pin M3* 251 ,Multicolored Galvanized IM3*25L ()
..... L

2-5 | REF(1) |Drive-train assembly
..... E

2-6 209909-88100 4  |Rubber ( )

2-7 4001168-00 3 |Bracket A168 /A168

2-8 4001192-00 1 |Bracket A192 /A192

2-9  |4003210-01 1 |Screw C210-1 /C210-1

2-10 |5012-08013-200 4 Nylon Lock Nut M8* P1.25* 13 7.8t,Multicol ored Galvanized IM8*P1.25*13 7.8t( )

2-11 5005-08050-210 2 Screw M8* P1.25* 50L ,Multicolored Galvanized /IM8*P1.25*50L ( )
..... L

2-12 |- REF(2) |Rear wheel assembly

2-13 505301-00505-02 2 Shaft key mini motor 5*5*35 /5*5*35

2-14 4001329-00 2 Washer A329 /A329

2-15 |5022-08013-210 2 Spring washer 8*13,Multicolored Galvanized / 813( )

2-16 5001-08020-440 2 Hex head screw M8*P1.25* 20L ,SUS304 /M8* P1.25* 20L SUS304
..... L

2-17 203103-66500 REF(1) |Velcro 25W* 25M ,Hook ( )/I25W* 25M

2-18 505201-00940-50 2 cableTie CVv-094B /CV-094B




FIG. & UNIT PER
INDEX NO. PART NO. ASSY. Description Specification Remark
2-19 |- REF(1) |Deca
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FIG.3



FIG. &

Index NO. Part NO. Qty. Description Specification Remark
3 100001-88106 1 Drive-train assembly 8MNW-2,#6,888NTBG /8MNW-2+(#6)+888NTBG( )
3-1 100401-88103-A4 1 Transaxle assembly 888NTBG(#1-2),Black (A4) I888NTBG(#1-2), (A
3-A | REF(1) |Decal
3B 301174-09 REF(1) |Warning sticker N74-9 IN74-9
3-2 100101-88106 1 Motor and brake assembly SMNW-2,#6 [BMNW-2+#6( )
3-3 1302-00101-02-A2 1 |Motor assembly 8MNW-2,Black ( )BMNW-2/( ) (A2
34 100309-88100 1 Electromagnetic brake assembly #6
3-5 200301-66400 1 Disc brake driving axle #1, 8+19.1*6L #1( 8 19.1*6L)
3-C |- REF(2) |Nylok socket screw
3-6 5022-04007-210 3 Spring washer 4*7*1.25t,Multicolored Galvanized | 4*7%1.25t ( )
3-7 5005-04040-210 3 Screw M4*PO.7* 40L ,Multicol ored Galvanized IM4*PO.7*40L ( )
3-8 505201-00900-50 5 cableTie Y J90,Black IYJ-90(
3-9 200904-88100 1 Bushing
3-10 200905-88100 1 Plate
3-11 5002-08020-220 2 CAPHEAD ALLEN SCREW M8* P1.25* 20L ,Multicolored Galvanized /IM8*P1.25* 20L ( )
3-12 100901-88100 1 Rear cover support bracket 888 /888
3-13 5002-08025-220 2 CAPHEAD ALLEN SCREW M8* P1.25* 25L ,Multicolored Galvanized IM8*P1.25* 251 ( )
3-14 |200903-88100 2 Rubber cover for transaxle Black /
3-15 200902-88100 1 Free wheel handle 100L /100L
3-16 5002-08012-220 2 CAPHEAD ALLEN SCREW M8*P1.25* 12L ,Multicolored Galvanized IM8*P1.25%12L ( )
3-17 301179-04 1 Instruction sticker N79-4 (40*15.5)/N79-4(Powered by PIHSIANG)
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
4 1302-00101-02-A2 Motor assembly 8MNW-2/8MNW-2,Black ( YB8MNW-2/( ) (A2)
4-1 200203-88101 2 Carbon brush /MN
4-2 200203-88102 2 Carbon brush cover /MN
T S — REF(2) |Decal

P10
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FIG.5



FIG. &

Index NO. Part NO. Qty. Description Specification Remark
5 105201-67705-12 2 Rear wheel assembly Gray pneumatic tire,Silver rim PHM/ /388EM / (1A)
5-1 205201-88112 1 Tire 260* 85,3.00-4,10X 3,1A2889 /260* 85 3.00-4 10X3 1A2889
5-2 205102-88102 1 Inner Tube 3.00-4, TR-87 /3.00-4 TR-87(1A)( )
5-3 205109-88100-12 1 Rim 4Silver + ( 20Ly4at | )
5-4 205205-88100 1 Hub 4+ 17 + 4"+ 17
5-5 5012-08013-200 4 Nylon Lock Nut M8* P1.25* 13 7.8t,Multicol ored Galvanized IM8*P1.25*13 7.8t( )
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FIG.6



FIG. &

Index NO. Part NO Qty. Description Specification Remark
6 |- Front axle assembly
6-1 101501-88100 1 Steering shaft assembly 888 /888
..... L
6-2 201401-88200 1 Bearing bushing 27 /| 27
6-3 201402-88200 2 Steering Bearings 5/32*16 /5/32"* 16
6-4 201403-88200 1 Bearing housing 30 () 30
6-5 201404-88200 1 Bearing housing 30 () 30
6-6 201405-88200 1 Bearing bushing Large octangle /
6-7 201406-88200 1 Steering Head Nut Dia22.2 [ 222
..... L
6-8 4001035-00 1 U Type connecting plate A35 IA35
6-9 5001-08020-210 2 Hex head screw M8* P1.25* 20L ,Multicolored Galvanized /IM8*P1.25* 20L ( )
6-10 |5012-08013-200 2 Nylon Lock Nut M8* P1.25* 13 7.8t,Multicol ored Galvanized IM8*P1.25*13 7.8t(( )
6-11 |- REF(1) |Connecting rod assembly (short) ()
o3 Iy — REF(1) [Connecting rod assembly (long) ()
6-13 |5022-08013-210 4 Spring washer 8*13,Multicolored Galvanized / 813( )
6-14 |5012-08013-200 4 Nylon Lock Nut M8* P1.25* 13 7.8t,Multicol ored Galvanized IM8*P1.25*13 7.8t( )
..... L
6-A 102903-88100 1 Front wheel axle assembly L eft,Short ()
6-15 [202902-88101 1 |Front whed axle Short-FCD, Black, Left ( ) -FCD( )
6-17 |505101-60012-01 2 |Ball bearing #60012z,NBN 1#6001zz (NBN)
..... E
6-B 102904-88100 1 Front wheel axle assembly Right,Long ()
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FIG. & UNIT PER
INDEX NO. PART NO. ASSY. Description Specification Remark

6-16 |202903-88101-A2 1 Front wheel axle L ong-FCD,Black,Right ( )/ -FCD( )A2

6-17 |505101-60012-01 2 |Ball bearing #60012z,NBN 1#6001zz (NBN)
..... E

6-18 |- REF(1) |Front axle assembly

6-19 5021-12021-210 2 Washer 12*21*0.5t,Multicolored Galvanized [ 12*21*0.5t ( )

6-20 4005006-00 2 Spacer H6, 12ID* 200D*4.5T /H6( 121D* 20 0OD*4.5T)

0-21 5014-12019-210 2 Self-lock nut M12*P1.25* 19,Multicolored Galvanized IM12*P1.25*19 ( )
..... L

6-22 |- REF(2) [Front wheel assembly

6-23 4001329-00 2 Washer A329 /A329

6-24  |5022-08013-210 2 Spring washer 8*13,Multicolored Galvanized / 813( )

6-25 5001-08020-440 2 Hex head screw M8*P1.25* 20L ,SUS304 /M8*P1.25*20L SUS304

P15
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
7-A 101601-88100 1 Connecting rod assembly (Short) 85L ( )/85L
7-1 201601-88101 1 Connecting rod M8*P1.25*85L ,Galvanized ( )M8*P1.25*85L ( )
7-3 5011-08013-200 2 Nut M8* P1.25* 13,Multicolored Galvanized IM8*P1.25%13 ( )
7-4 5022-08013-210 2 Spring washer 8*13,Multicolored Galvanized / 813( )
7-5 201602-88100 2 Link ball

..... E

7-B 101701-88100 1 Connecting rod assembly (Long) 220L ()220
7-2 201701-88101 1 Connecting rod L,M8*P1.25* 220L ,Multicolor ( )M8*PL.25*220L ( )
7-3 5011-08013-200 2 Nut M8* P1.25* 13,Multicolored Galvanized IM8*P1.25%13 ( )
7-4 5022-08013-210 2 Spring washer 8*13,Multicolored Galvanized / 813( )
7-5 201602-88100 2 Link ball
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
8 105101-67704-12 2 Front wheel assembly Gray pneumatic tire,Silver rim PHM/ /388EM / (1A)
8-1 205101-88110 1 Tire 260*85,3.00-4,10X3 1A2891 /260* 85 3.00-4 10X3 1A2891
8-2 205102-88102 1 Inner Tube 3.00-4, TR-87 /3.00-4 TR-87(1A)( )
8-3 205109-88100-12 1 Rim 4Silver + ( 20Ly4at | )
8-4 205105-88101 1 Hub 4+6202zz + 14"+6202zz
85 | REF(2) |Ball bearing
8-6 5012-08013-200 4 Nylon Lock Nut M8* P1.25* 13 7.8t,Multicol ored Galvanized IM8*P1.25*13 7.8t( )
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FIG. &

Index NO. Part NO Qty. Description Specification Remark
o R FS— Head light assembly
9-1 108101-88104 1 |Head light assembly E-1 JE-1(FA-51)( )
(0157 S O — REF(1) [Head light plate
0-3 |- REF(4) |Hex cap screw (129 )
(& 5 N R — REF(4) |Nylon lock nut

P21
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
10-A 101103-66402-A2 1 Handle bar + hand grip assembly X-3XL#1-1 + /X-3XL#1-1( SHOPRIDER)
10-1 101101-66401-A2 1 T type handle bar assembly X-3-XL#1-1 IX-3-XL#1-1
10-2 201103-88100 2 Hand Grip Black !/ ( SHOPRIDER)
..... E
10-3 5001-06035-220 4 Hex cap screw M6*PL.0*35L,20L ,Multicolored Galvanized (12.9 )/M6*P1.0*35L 20L( )
10-4 5012-06010-201 4 Nylon lock nut M6* P1.0* 10* 8t,Multicol ored Galvanized IM6*P1.0*10 *8t( )
10-5 301307-00 1 Sponginess decal 75* 30* 6t [75* 30* 6t
10-6 202908-88102 1 Rear Mirror,9153634741 P735 /KS-800810(T )
10-7 4001308-01 1 Head light plate A308-1 /A308-1
10-8 4001151-02 1 Basket Holder A151-2 /A151-2 ( )
10-9 5005-06012-440 2 Screw M6*P1.0*12L,SUS /IM6*P1.0*12L SUS

P23
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
11-A 101202-88101 1 Handle bar joint base assembly 5 Holes ( ) /5
11-1 101201-88102 1 Handle bar joint base assembly #2 1#2
1 F— REF(1) |PIN 1#1
5 S R — REF(1) |Lever ()

11-4 301174-09 1 Warning sticker N74-9 IN74-9

P25
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FIG.12



FIG. &

Index NO. Part NO Qty. Description Specification Remark
12 | Swivel seat  adaptor assembly -
12-A  |800318-778-00 1 Deluxe seat assembly Gray vinyl,L + ( )L
12-1 104014-88901 1 Captain seat assembly Gray/Dark gray vinyl « ( )
12-2  |204901-88803 1 |Sldingrail L#5 ( V#5
12-3  |204902-88803 1 |Sldingrail R#5 ( V#5
12-4 5003-08020-221 4 Allen button head screw M8*P1.25* 20L IM8*P1.25* 20L ( ) (
12-5 5021-08022-211 4 Washer 8* 22* 5t,Gal vanized [ 8*22*5t ( )
12-6 204506-66101 1 Plate,seat #2
12-7 204507-66103 1 Swivel seat assembly item 9153638483 ( )4
12-8 4001428-00 4 Washer A428, 8.4*26*3t [A428 ( 8.4*26* 3t)
12-9 5012-08013-200 4 Nylon lock nut M8*P1.25* 13 7.8t,Galvanized /IM8*P1.25%13  7.8t( )
12-10 |204508-88805-A2 1 Adaptor 165L #2/165L ( )JA2
———————— 300916-11 Indication label Adjustment for backrest angle, 75* 38mi / 75*38 mm
..... L
12-11 [5008-10020-212-A2 2 Knob,lower arm M10*17L ,Multicolored Galvanized,A2 M10*17L , (A2)
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FIG.13



FIG. &

Index NO. Part NO Qty. Description Specification Remark
13 | Seat ,Arm assembly
13-A 800701-664-00 1 Armrest assembly Left,Full function () /
13-1  |104308-66400-A2 1 |Arm rest assembly #2,Left ( ) A2 ( ) +
13-3 104310-88102 1 Armpad & armtube sleeve W 30*30 + /30*30( MARK)
13-4 301174-09 1 Warning sticker N74-9 IN74-9
13-5 5008-10045-210-A2 1 Knob M10*47L ,Multicolored Galvanized M10*47L , (A2)

..... E

13-B 800702-664-00 1 Armrest assembly Right,Full function () /
13-2  |104408-66400-A2 1 |Armrest assembly #2,Right ( A2/ ( ) +
13-3 104310-88102 1 Armpad & armtube sleeve W 30*30 + /30*30( MARK)
13-4 301174-09 1 Warning sticker N74-9 IN74-9
13-5 5008-10045-210-A2 1 Knob M10*47L ,Multicolored Galvanized M10*47L , (A2)
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FIG. &

Index NO. Part NO Qty. Description Specification Remark

14 |- Front chassis cover assembly

14-1 103102-88100-22 REF(1) |Front chassiscover assembly wi/decal,888,Burgundy ( )/888

14-2  |103101-88100-22 | REF(1) |Front chassiscover assembly 888,Burgundy /888

14-3 301204-00 1 Decal T4 /T4 (SHOPRIDER)

14-4 203103-88100 REF(1) |Velcro 50W*25M,Hook ( )/50W* 25M

14-5 301127-03 1 Front chassis cover sticker N27-3 IN27-3
..... E

14-6 202921-88100 4 U type plate nut Close I( )

14-7 203501-88100 1 Protect cover L,888 Black ( )/888

14-8 203502-88100 1 Protect cover R,888 Black ( )/888

14-9 5021-06018-440 4 Washer 6*18*1.6t,SUS [/ 6*18*1.6t SUS

14-10 |5005-06020-440 4 Screw M6*P1.0*20L,SUS /M6*P1.0*20L SUS
..... E

14-11 |209903-88100 1 Rubber cover Al ( )AL

14-12 |209906-88102 1 Carpet 888 (#3)/888

14-13 |209920-88100 1 Fastening strap 25mmW*24A+128Bcm ( )/25mmW*24A+128Bcm
..... L

14-1 103102-88100-42 REF(1) |Front chassis cover assembly w/decal ,888,Blue ( )/ 888

14-2 103101-88100-42 REF(1) |Front chassiscover assembly 888,Blue /8 8 8
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
15-1 103202-88100-22 REF(1) |Rear chassis cover assembly w/decal ,888,Burgundy ( )/ 888
15-2 103201-88101-22 REF(1) |Rear chassis cover assembly 888,Burgundy,With light /888 ( )
15-3 203203-88100 1 Emblem Rear,A01,410* 100 ( )/A01410*100
15-4 301206-00 1 Decdl T6,Deluxe /T6 (Deluxe)
15-5 301106-00 1 Instruction sticker N6 ING ( )
15-6  [301162-01 1 |Warning sticker N62-1 IN62-1( )
15-7 301146-04 1 Patent sticker N46-4,PAT NO.4798255 IN46-4 (PAT NO.4798255)
15-8 203202-88100 2 Striped tape Rear,14W* 336L ( )/14w*336L
15-9 301116-01 1 MIT sticker N16-1 MIT /IN16-1
15-10 [301127-03 1 Front chassis cover sticker N27-3 IN27-3
15-11 |[301166-02 1 CE Mark Label N66-2 CE /IN66-2
15-12 |[301187-11 1 ON-BRAKE-OFF LABEL N87-11 ON-BRAKE-OFF /N87-11 ( )
15-13 |203204-66601 2 Reflector PE-332B1,0val,Red ( )/ PE-332B1 (
15-14 |203205-88100-A2 2 Reflector TF-310Y,Yelow(EL) ( )/TF-310Y(E1)
15-15 |203103-66400 1 Velcro 50W*25M,L oop ( )/50W* 25M
15-16 |[301301-00 2 Sponginess decal 107*30* 6t /107* 30* 6t
15-17 [301203-00 1 Decal T3,174*35 ( )/T3 (SHOPRIDER)174* 35
15-18 [301179-04 1 Instruction sticker N79-4 (40*15.5)/N79-4(Powered by PIHSIANG)
15-19 [301123-07 1 Warning sticker N23-7,Large IN23-7( )
15-20 [301123-23 1 Warning sticker N23-23 IN23-23
..... L
15-21 |209904-78100 1 Rubber cover A7 ( )IAT7
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Index NO. Part NO. Qty. Description Specification Remark

15-1 103202-88100-42 REF(1) |Rear chassis cover assembly w/decal ,888,Blue ( )/ 888

15-2 103201-88101-42 REF(1) |Rear chassis cover assembly 888,Blue,With light /888 ( )
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FIG.16



FIG. &

Index NO. Part NO Qty. Description Specification Remark

16 |- Handle bar cover assembly

16-1 |- REF(1) |Front tiller cover assembly X-3-XL,Burgundy#1-1 ( )/ X-3-XL

16-2 209902-77100 1 Rubber cover
..... * oo

16-3 207006-88109 1 Charging cable KA-888-H11 ( )/KA-888-H11

16-A |- REF(1) [Charger inlet cover

16-4 5009-03010-440 2 Screw M3*P0.5*10L,SUS /M3*P0.5*10L SUS

16-5 5012-03006-200 2 Nylon lock nut M6* P1.0* 10* 6t,Gal vanized IM6*P1.0*10 *6t ( )
..... * oo

16-6 202921-88100 2 U type plate nut Close I )

16-7 5021-06018-440 2 Washer 6*18*1.6t,SUS / 6*18*1.6t SUS

16-8 5005-06016-440 2 Screw M6*P1.0*16L,SUS /M6*P1.0*16L SUS
..... * oo

16-9 |- REF(1) |Rear tiller cover assembly

16-10 |209912-78500-A3 4 |swd G3020060 /G3020060
..... * oo

16-11 |4001151-02 1 |Basket stand A151-2 IA151-2( )

16-12 |5005-06016-440 2 Screw M6*P1.0*16L,SUS /M6*P1.0*16L SUS

16-13 |[301307-00 2 Sponginess decal 75* 30* 6t [75* 30* 6t
..... * oo

16-14 |203503-80500 1 Cable cover 888A/T-bar /888A/T

16-15 |5005-04006-210 1 Screw M4* P0O.7* 6L ,Multicolored Galvanized M4*PO. 7*6L ( )
..... * oo

16-16 |[301174-05 1 Warning sticker N74-5 IN74-5
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Index NO. Part NO. Qty. Description Specification Remark
16-17 |[301139-02 1 Instruction sticker N39-2 IN39-2 ( )
16-18 [301123-08 1 Warning sticker N23-8,Small IN23-8( )
16-19 [301131-01 1 Instruction sticker N31-1 /N31-1 ( )
16-20 [301174-16 1 Warning sticker N74-16 IN74-16
16-21 |[301123-16 1 Warning sticker N23-16 /IN23-16 ( )
16-22 [301204-00 1 Decal T4 /T4 (SHOPRIDER)
16-23 [301123-14 1 Warning sticker N23-14 IN23-14( )
16-24 |301123-20 1 Warning sticker N23-20,Front Panel IN23-20( )
16-25 |203205-78700 2 Reflector PE-35B,Round, Y ellow ( )/PE-35B
16-26 |[301174-25 1 Warning label N74-25 IN74-25
16-27 |301123-35 1 Warning Sticker N23-35 IN23-35, ( )
16-28 |301174-45-A2 1 Warning Sticker N74-45, A2 IN74-45(A2)
16-29 |505201-02000-50 1 Cabletie CV-200B /CV-200B
..... * oo
16-30 [109901-88100 1 |Wicker basket assembly /
16-31 |209916-88101 1 |Basket ( )
16-32 [4001357-00 1 |Basket stand Front,A357 ( )A357
16-B  [301173-00 REF(1) |Decal (SHOPRIDER)/N73
16-33 |4001358-00 1 |Basket stand Rear,A358 ( )/A358
16-34 |5005-06012-440 2 Screw M6*P1.0*12L,SUS /IM6*P1.0*12L SUS
..... * oo
16-1 |- REF(1) |Front tiller cover assembly X-3-XL,Blue#l-1 ( )X-3-XL - #1-1(A2)
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
17 103403-66301-22 REF(1) |Rear tiller cover assembly 3XL,Burgundy ( )3XL- (N13)
17-1  |103401-66401-22 | REF(1) |Rear Panel for Tiller X-3-XL,Burgundy Red IX-3-XL ( )
17-2 207018-89111 1 Head light cable KA-889-N13,Horn /KA-889-N13 ( )
17-3  [208201-88100-A2 1 |Light Switch Blue ( )/ (
17-4 206105-88100-A2 1 Horn Switch Plain Yellow Button ( )/ ( )
17-5 209931-66100 2 Rubber plug 17 /[ 17
17-6 505201-00900-50 5 CableTie Y J90,Black IYJ-90( )
..... * oo
17 103403-66301-42 REF(1) |Rear tiller cover assembly 3XL,Blue ( )/ 3 XL - ( N1
17-1 103401-66401-42 REF(1) |Rear Panel for Tiller X-3-XL,Blue /X-3- XL ( )
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Index NO. Part NO. Qty. Description Specification Remark
18-1 106112-80508-22-A2| REF(1) |Upper controller 888NR,Burgundy I888NR HF(B10K)
18-2 106108-66403-A2 1 Potentiometer T-bar,5K#3 IT (5K#3)

18-3 4001144-03 1 Potentiometer fixing plate Al144-3, 4.1 IA144-3( 4.1)
18-4 206103-88103-A2 1 Potentiometer BK#3-A2 [5K#3-A2( )
18-5  [206106-88100 1 |spring

18-6 4003198-00 1 Spacer C198 /C198

18-7 206107-88104 1 Throttle lever #5 1#5( )

18-8 207010-66402 1 Control cable KA-889-K6 /KA-889-K6

18-9 206122-88103 2 Extension, thottle lever PV C,Black#2 IPVC () #2
18-10 |206114-66103-A3 1 PCB for Battery Gauge ACLED-B1-J, A3 PC /ACLED-B1-J )(A3
18-11 |206128-80500 1 Gasket 0 34.712.1*0.3T /0 34.7%12.1*0.3T
18-12 [206126-88100 1 Indicator lamp /

18-13 [301192-00 1 Decal N92,E,-,F IN92 (E-F)

18-14 |206109-88100-A2 1 Variable resistor B25K(A2) /B25K ( )JA2
18-15 |206113-88101-A2 1 Speed dial knob CF-X4-T ICF-X4-T(A2)

18-16 |207010-66100 1 Control cable KA-888-K7 ( )/KA-888-K7

18-17 |106106-88103-A2 1 Asm,ignition w/keys Deltatiller#l ( M w

18-A |- REF(1) |Key switch

18-B |- REF(1) |Keyspair )

18-18 [4003260-00 1 Spacer C260 /C260

18-19 |103301-66403-22-A2| REF(1) |Front tiller cover assembly X-3-XL,Burgundy#1-1 ( )MX-3-XL - #1-1(A2)
18-20 |[301220-02 1 Decal T20-2(Wood-Grainlike Texture) IT20-2( )
18-21 |207012-66200 1 Cable KA-888-G5 /KA-888-G5

18-22 |206109-66800-A2 1 Variable resistor B10K(A2) /B1OK( )JA2
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..... * oo
18-23 |5005-04006-210 4 Screw M4* P0.7* 6L ,Gal vanized IM4*PO.7*6L ( )
18-24 |[301123-30 1 Note Sticker N23-30 Note for Sleep Mode / N23-30
..... * oo
18-1 106112-80508-42-A2| REF(1) |Upper controller 888NR,Blue I888NR HF(B10K)
18-19 |103301-66403-42-A2| REF(1) |Front tiller cover assembly X-3-XL,Blue#1-1 ( )MX-3-XL - #1-1(A2)
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19 103601-80520-22-A2] REF(1) |Handle bar assembly 888NR,Burgundy ()/838NR HF(B10K)/SHOPRIDER
O e — REF |Handle bar + hand grip assembly X-3XL#1-1 + /X-3XL#1-1 ( SHOPRIDER)
T e — REF [Handle bar cover assembly
S T e — REF  |Upper controller 888NR,Burgundy /888NR HF(B10K)
19-1 |505201-02000-50 1 Cabletie CV-200B /CV-200B

..... * oo
19 103601-80520-42-A2| REF(1) |Handle bar assembly 888NR,Blue ( )/888NR HF(B10K)/SHOPRIDER
16 |- REF [Handlebar cover assembly
S T e — REF  |Upper controller 888NR,Blue /888NR HF(B10K)
17 |- REF |Rear tiller cover assembly 3XL,Blue ( )/ 3XL- ( N1
S T e — REF  |Upper controller 888NR,Blue /888NR HF(B10K)
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FIG. &

Index NO. Part NO. Qty. Description Specification Remark
20-A  |106202-88401-A3 1 [Main control box assy (AC2-70)888NR T ) /(AC2-70)888NR
20-1 206221-88800-A2 1 Controller AC2-70 1C2-70( )

20-2 206210-88100 1 Protection O

20-3 207005-88109 1 Main control cable KA-888-J15 /KA-888-J15

20-4 207003-88104 1 Power cable +,KA-888-D4 ( )/KA-888-D4

20-5 207004-88103 1 Power cable -,KA-888-E3 ( )/KA-888-E3

20-6 206206-88101 1 Fuse housing /

20-7 206901-88100 1 Fuse 2A ( )2A

20-8 107014-88100 1 Connection cable KA-888-L6 /KA-888-L6(J9)

20-B 206903-88100 1 Fuse RLD30P500U /RLD30P500U
20-9 206207-88100 1 Circuit breaker 30A 130A( )
20-10 |302002-01 1 Insulator 127*129m/m* 0.25t /127* 129m/m* 0.25t
20-11 |206209-77200-A2 1 Control box cover ULBA/B /ULBA/B(A2)
20-12 |5022-04007-210 4 Spring washer 4*7*1.25t,Multicol ored galvanized [ 47125t ( )
20-13 |5005-04010-210 4 Screw M4*P0.7*10L ,Multicol ored galvanized /M4*PO.7* 10L ( )
20-14 |301166-02 1 CE mark label N66-2 CE /IN66-2

20-15 |301174-17 1 Warning sticker N74-17 IN74-17

2] 0 05 o J (S— REF(1) |Decal

-------- 505201-00900-50 3 |cableTie Y 390,Black IYJ-90( )
-------- 505201-01500-50 1 |cabletie CV-150B JCV-1508
20-17 |4001383-08-A2 1 |Adaptor Bracket A383-8 IA383-8(A2)

..... L
20-18 |4001326-07-A2 1 |Bracket A326-7 IA326-7(A2)
20-19 |5005-05012-210 2 Screw M5* 121 ,Multicol ored Galvanized IM5*12L ( )
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20-20 |5012-05008-200 2 Nylon lock nut M5* P0.8* 8,Multicolored Galvanized IM5*P0.8*8 ( )

P47




P48

FIG.21



FIG. &

Index NO. Part NO. Qty. Description Specification Remark

21 800501-882-02 1 W/ battery kit 888,36Ah (A)/888 (36Ah) PIHSIANG

21-1 109101-88107-36P 2 Battery 36Ah TEV 12360 36P(PIHSIANG) / (180L)(L)/TEV 12360 36P (PIHSIANG)
21-2 207001-88102 1 Battery cable +,KA-888-F3A ,40A Fuse ( )/KA-888-F3A,40A Fuse

21-3 207002-88102 1 Battery cable -,KA-888-F4A 40A Fuse ( )/KA-888-F4A,40A Fuse

21-A |- REF(2) [Fuse UL 40A ( )/UL 40A

21-4  |209913-88100 2 Protection R ( )  (25*29)

21-5  |209914-88100 2 Protection B ( )  (25*29)

..... * oo
-------- 209920-88100 1 Fastening strap 25mmW* 24A+128Bcm ( )/ 25mmW*24A+1288B
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Index NO. Part NO Qty. Description Specification Remark
22  |meemeeeeee- Control and battery wiring illustration
22-1 207027-88104 1 Control connection cable assembly KA-888-W4 ( )/KA-888-W4
..... L
22-2  |-mmeeeeeeee- REF(1) [Main control assembly
..... E
22-3 |-meeeeeeee- REF(1) |Drive-train assembly
..... E
22-4  |---meeeeeeeeee- REF(1) [Head light assembly
..... E
23-5 109201-88310-A2 1 Charger assembly #3-10 24V/3A,240/Australia ( ) ML 3( Y/ #3-10 24V/ 3
..... L
-------- 505201-00900-50 REF |CableTie Y 3-90,Black IYJ-90( )
-------- 505201-01200-50 REF |Cabletie CV-120B JCV-120B
-------- 505201-01500-50 REF |Cabletie CV-150B JCV-1508
-------- 505201-02000-50 REF |Cabletie CV-200B JCV-200B
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Wiring Diagram for TE-888NR

25KQ
SPEED POT
WH
KA-888-K7
10KQ
RD SPEED POT
KA-888-G5
@ 5K#3
THROTTLE POT WH
BL s ———]
KA-889-K6
il
= — - WH ] ‘l:lil’
KA-888-14 . . - iy Wi
‘ ] \ ) P for Battery Gauge
i AC LED-BL-J, A3
KA-888-H11 -
CHARGER T -
JACK KA-888-B1
L KA-888-L6
T Y . (Auto Fuse-500U) ) 8MNW-2
:v, v ;;; B
: HORN
] == T10 gyrTON
LIGHT
= L0 gyrTON

KA-889-N13

==

KA-888-F3A RD

KA-888-D4

CIRCUIF BREAKER- 304

—— &=

KA-888-F4A BK BK KA-888-E3

BATTERY

DWG NO. : AC2-70-015
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